

**CONFIDENT GREENWICH, CALICUT****CUBE TEST RESULT**

<b>SL NO</b>	<b>DATE OF CASTING</b>	<b>DESCRIPTION</b>	<b>GRADE OF CONCRETE</b>	<b>PERMISSIBLE COMPRESSIVE STRENGTH(N/mm<sup>2</sup>)</b>		<b>CHARACTERISTIC COMPRESSIVE STRENGTH(N/mm<sup>2</sup>)</b>	
				<b>7 DAYS</b>	<b>28 DAYS</b>	<b>7 DAYS</b>	<b>28 DAYS</b>
1	20/06/23	4 <sup>th</sup> floor column	M40	26.66	40	27.76	40.5
2	21/06/23	4 <sup>th</sup> floor unit 3 slab	M25	16.66	25	17.00	26
3	01/07/23	4 <sup>th</sup> floor column	M40	26.66	40	27.92	40.81
4	10/07/23	4 <sup>th</sup> floor column	M40	26.66	40	29.18	40.96
5	13/07/23	4 <sup>th</sup> floor column	M40	26.66	40	27.24	40.3